SERVICE PARTS CATALOGUE

MODEL
SBLV250R - Seedbed Conditioner (04/18 -)

Print Date: 08/2024









31.220AD | o1 | ;1 o204

VAR « 123782 TES101 987654 « PTO « DES0

e

31.220.AD 1072014

©®

VAR« 123782, TN 28765 « PTO = DE50

WYY

EEF FH FHAT HUMBER YRSH

OTY DESCRIFTICN

o

4 {B4053743}

é$$

FOR ALY DhLY

1 WOT SERVICED SEPARATELY, SHAFT, 350mm, Indin 1

1 T Seal '-:li_i'é

T, Sl M0, el 5, 7

be

MODELS -—@




10

1

12

13

14

15

16

17

18

19

21

kS

Maodel Humber and Model Descoription

Rieference - Figure call-out of the part number.

Parts supplied im repair kits per symbol reference.
Part illustrated on the Page or in the Figure indicated, or calls for

3122040 Variations or Details Indicates components shown in detail elsewhers

in the catalegue wnder the figure nwmber shiown.

Footnote references

Figura notes

|I| Includes itemns} ... (See Description within partlist]

Orientation. (Arrow indicates front of the machine). ﬁ |iF illh;q i

Figure description.

General information of the figure.

Figure fitle number that aligns with the SRT. Slandard Repair Times.
Sequence code within the assembhy.

Page number within the saguence code.

Date of printing or updating of page (month-year).

Hote - Relating to the Part Number. There is a key to symbaols and
abbreviations at the bottom of the text page.

Mon-serviced parts.

Further description of the part to help corfirm identification.

Mot available as service part.

Part Number.

To be defined.

Total Guantity of the Part refemed to in the page.

The quantity can be replaced by the following indications:
AR = quantity as requested.

Part Descripticn.

Varant Codes



TABLE OF CONTENTS

00.100.05

39.100.010
39.100.030
39.100.040
39.100.050
39.100.060
39.100.070
39.100.100
39.100.110
39.100.120
39.100.130
39.100.140
39.100.150
39.100.160
39.100.170
39.100.180
88.100.059
88.100.069
88.100.075
88.100.085
90.108.010

SERVICE PARTS CATALOGUE AND BINDER
FRAME SGC 29-25-33

FRAME SUPER Q 25-29-33

FRAME SGC 18-24-30-34

FRAME SUPER Q 18-24-30-34

FRAME SUPER Q 12

FRAME SGC/SUPER Q 25-29-33

FRAME CDGC 25-29-33-41-43-47-49-53-59-63-67
FRAME RLGC 12-18-24-25-29-30-33-34-320
FRAME RDGC 25-29-33-37-41-43-47-49-53-59-63-67
FRAME REGC 25-29-37-41-43-47-49-53-59

FRAME SPAGC 25-29-33-37-41-43-47-49-53-59-53-63-67
FRAME FLGC 25-29-33-37-41-43-47-49-53-59-63-67
FRAME CRGC 25-29-33-41-43-47-49-53-59-63-67
FRAME CEGC 25-29-33-41-43-47-49-53-59

FRAME CLGC 12-18-24-25-29-30-33-34-320
LONG-FINGER HARROW

DOUBLE R-ROLLER 2,65 M

DOUBLE C-ROLLER

LEVELLING BAR 2,6 M

DECALS



SECTION INDEX

GENERAL & PICTORIAL INDEX

00.100.05

39.100.010
39.100.030
39.100.040
39.100.050
39.100.060
39.100.070
39.100.100
39.100.110
39.100.120
39.100.130
39.100.140
39.100.150
39.100.160
39.100.170
39.100.180
88.100.059
88.100.069
88.100.075
88.100.085
90.108.010

SERVICE PARTS CATALOGUE AND BINDER
FRAME SGC 29-25-33

FRAME SUPER Q 25-29-33

FRAME SGC 18-24-30-34

FRAME SUPER Q 18-24-30-34

FRAME SUPER Q 12

FRAME SGC/SUPER Q 25-29-33

FRAME CDGC 25-29-33-41-43-47-49-53-59-63-67
FRAME RLGC 12-18-24-25-29-30-33-34-320
FRAME RDGC 25-29-33-37-41-43-47-49-53-59-63-67
FRAME REGC 25-29-37-41-43-47-49-53-59

FRAME SPAGC 25-29-33-37-41-43-47-49-53-59-53-63-67
FRAME FLGC 25-29-33-37-41-43-47-49-53-59-63-67
FRAME CRGC 25-29-33-41-43-47-49-53-59-63-67
FRAME CEGC 25-29-33-41-43-47-49-53-59

FRAME CLGC 12-18-24-25-29-30-33-34-320
LONG-FINGER HARROW

DOUBLE R-ROLLER 2,65 M

DOUBLE C-ROLLER

LEVELLING BAR 2,6 M

DECALS



00.100.05

p1

SERVICE PARTS CATALOGUE AND BINDER




00.100.05

p1

SERVICE PARTS CATALOGUE AND BINDER

REF PN

QTY

DESCRIPTION

USAGE

51450197
84068371
84068370
84068369
84068372

w N NN -~

JEE L UL UL . §

SPARE PARTS CAT
CATALOG COVER
CATALOG COVER
CATALOG COVER
CLIP

SPARE PARTS CATALOGUE

85MM
65MM
35MM




p1

39.100.010

FRAME SGC 29-25-33




39.100.010 p1

FRAME SGC 29-25-33

REF PN QTY DESCRIPTION USAGE
1 101000669 - SHARE S - tine
2 101000734 - CLAMP Clamp
3 300315003 - NUT M12 CL 8 FZB DIN934 Nut M12
4 101000507 - CLAMP Fig.2+3
5 FB101110016 - SET OF SCREWS Fig. 13 + 14
6 FE105000442 - TYRE/TIRE Fig. 26 - 37
7 101000640 - POINTER
8 FB101117001 - FRAME Central frame for SBLV25, 37, 43, 49;
(Tech Type) SBLV250R
9 300316023 - LOCK NUT M16 CL 8 FZB DIN985 Lock nut M16
10 101090199 - BUSHING
11 101110004 - SUPPORT
12 101091034 - TUBE
13 NSS - NOT SOLD SEPARAT Incl. in 5
14 NSS - NOT SOLD SEPARAT Incl. in 5
15 30034093 - SET OF SCREWS Set screw M16 x 45 mm
16 100333008 - PIN Split pin 08 x 40 mm
17 300316021 - LOCK NUT M12 CL 8 FZB DIN985 Lock nut M12
18 300304058 - BOLT DIN931 M12x40 Set screw M12 x 40 mm
19 101110005 - SUPPORT
20 300304034 - BOLT M10x30 CL 8.8 FZB DIN933 Set screw M10 x 30 mm
21 100316004 - LOCKING PLATE M10 Lock nut M10
22 100381018 - WASHER Flat washer 1"
23 101090199 - BUSHING
24 101110137 - ARM
25 101110415 - ARM
26 100423035 - AXLE
27 100423036 - SEAL Seal cover Z007
28 100401030 - BALL BEARING Ball bearing # 6206
29 FE100423034 - RIM
30 300421002 - LUBE NIPPLE DIN71412 M6x1 H1 Grease nipple M6
31 100401008 - SPH ROLLER BEARING Ball bearing # 6205
32 100423038 - WASHER 34/17 x 3 mm Washer 034/17 x 3 mm
33 300316023 - LOCK NUT M16 CL 8 FZB DIN985 Lock nut M16
34 100423037 - HUB CAP M52 x 1 mm
35 100423040 - TUBE 6.00 x 12"




p2

39.100.010

FRAME SGC 29-25-33




39.100.010 P2

FRAME SGC 29-25-33

REF PN QTY DESCRIPTION USAGE

36 100423039 - TYRE/TIRE 6.00 x 12"/6 PLY

37 100423055 - BUSHING 35 x 2 x 49.2 mm Spacer 035 x 2 x 49.2 mm

38 105000476 - REPAIRKIT Repair kit: Fig. 27, 28, 31, 32, 33, 34,

37




p1

39.100.030

FRAME SUPER Q 25-29-33




39.100.030 pt

FRAME SUPER Q 25-29-33

REF PN QTY DESCRIPTION USAGE
1 101000740 - TINE X
2 101000752 - CLAMP X
3 300315003 - NUT M12 CL 8 FZB DIN934 Nut M12
4 101000742 - CLAMP Fig.2+3
5 FB101110016 - SET OF SCREWS Fig. 13 + 14
6 FE101110382 - TYRE/TIRE Fig. 40 - 51
7 101000640 - POINTER
8 FB101117001 - FRAME Central frame for SBLV25, 37, 43, 49;
(Tech Type) SBLV250R
9 300316023 - LOCK NUT M16 CL 8 FZB DIN985 Lock nut M16
10 101090199 - BUSHING
11 101110004 - SUPPORT
12 101091034 - TUBE
13 NSS - NOT SOLD SEPARAT Incl. in 5
14 NSS - NOT SOLD SEPARAT Incl. in 5
15 300304093 - BOLT DIN933 M16x45 Set screw M16 x 45 mm
16 100333008 - PIN Split pin 08 x 40 mm
17 300316021 - LOCK NUT M12 CL 8 FZB DIN985 Lock nut M12
18 300304058 - BOLT DIN931 M12x40 Set screw M12 x 40 mm
19 101110005 - SUPPORT
20 300304034 - BOLT M10x30 CL 8.8 FZB DIN933 Set screw M10 x 30 mm
21 300316020 - LOCK NUT M10 CL 8 FZB DIN985 Lock nut M10
22 100381018 - WASHER Flat washer 1"
23 101090199 - BUSHING
24 101110137 - ARM
25 101110415 - ARM
40 100423060 - AXLE
41 100423036 - SEAL Seal cover Z007
42 100401030 - BALL BEARING Ball bearing # 6206
43 100423062 - SPACER 35 x 31 x 64.6 mm Spacer 035 x 31 x 64.6 mm
44 FE100423063 - RIM 4.00x 15/2.5 mm
45 300421002 - LUBE NIPPLE DIN71412 M6x1 H1 Grease nipple M6
46 100401028 - BALL BEARING Ball bearing # 6305
47 100423064 - PLATE Washer 040/17 x 3 mm
48 300316023 - LOCK NUT M16 CL 8 FZB DIN985 Lock nut M16

49 100423065

HUB CAP

M62 x 1 mm




p2

39.100.030

FRAME SUPER Q 25-29-33




39.100.030 p2

FRAME SUPER Q 25-29-33

REF PN QTY DESCRIPTION USAGE

50 100423067 - HOSE 165x 15
51 100423066 - TYRE/TIRE 165 x 15/4 PLY




p1

39.100.040

FRAME SGC 18-24-30-34




39.100.040 p1

FRAME SGC 18-24-30-34

REF PN QTY DESCRIPTION USAGE
1 101000669 - SHARE
2 101000734 - CLAMP X
3 300315003 - NUT M12 CL 8 FZB DIN934
4 101000507 - CLAMP Fig.2+3
5 FB101110016 - SET OF SCREWS Fig 13 + 14
6 FE105000442 - TYRE/TIRE Fig. 26 - 37
7 101000640 - POINTER
9 300316023 - LOCKNUT M16 CL 8 FZB DIN985
10 101090199 - BUSHING
11 101110004 - SUPPORT
12 101091034 - TUBE
13 NSS - NOT SOLD SEPARAT Incl. in 5
14 NSS - NOT SOLD SEPARAT Incl. in 5
15 300304093 - BOLT DIN933 M16x45
16 100333008 - PIN , Split pin 08 x 40 mm
17 300316021 - LOCK NUT M12 CL 8 FZB DIN985
18 300304058 - BOLT DIN931 M12x40
19 101110005 - SUPPORT
20 300304034 - BOLT M10x30 CL 8.8 FZB DIN933
21 300316020 - LOCK NUT M10 CL 8 FZB DIN985
22 100381018 - WASHER , Flat washer 01"
23 101090199 - BUSHING
24 101110137 - ARM
25 101110415 - ARM
26 100423035 - AXLE
27 100423036 - SEAL cover Z007
28 100401030 - BALL BEARING # 6206
29 FE100423034 - RIM
30 100421000 - LUBE NIPPLE M6
31 100401008 - SPH ROLLER BEARING # 6205
32 100423038 - WASHER 34/17 x 3 mm
33 300316023 - LOCK NUT M16 CL 8 FZB DIN985
34 100423037 - HUB CAP M52 x 1 mm
35 100423040 - TUBE 6.00 x 12"
36 100423039 - TYRE/TIRE 6.00 x 12"/6 PLY
37 100423055 - BUSHING 35 x 2 x49.2 mm




p2

39.100.040

FRAME SGC 18-24-30-34




39.100.040 P2

FRAME SGC 18-24-30-34

REF PN QTY DESCRIPTION USAGE
46 105000476 - REPAIRKIT : Fig. 27, 28, 31, 32, 33, 34, 37
REF FIGURE NUMBER FIGURE NAME

39.100.010 39.100.010 FRAME SGC 29-25-33




p1

39.100.050

FRAME SUPER Q 18-24-30-34




39.100.050 pt

FRAME SUPER Q 18-24-30-34

REF PN QTY DESCRIPTION USAGE
1 101000740 - TINE
2 101000752 - CLAMP X
3 300315003 - NUT M12 CL 8 FZB DIN934
4 101000742 - CLAMP Fig.2+3
5 FB101110016 - SET OF SCREWS Fig 13 + 14
6 FE101110382 - TYRE/TIRE Fig. 26 - 37
7 101000640 - POINTER
9 300316023 - LOCKNUT M16 CL 8 FZB DIN985
10 101090199 - BUSHING
11 101110004 - SUPPORT
12 101091034 - TUBE
13 NSS - NOT SOLD SEPARAT Incl. in 5
14 NSS - NOT SOLD SEPARAT Incl. in 5
15 300304093 - BOLT DIN933 M16x45
16 100333008 - PIN , Split pin 08 x 40 mm
17 300316021 - LOCK NUT M12 CL 8 FZB DIN985
18 300304058 - BOLT DIN931 M12x40
19 101110005 - SUPPORT
20 300304034 - BOLT M10x30 CL 8.8 FZB DIN933
21 300316020 - LOCK NUT M10 CL 8 FZB DIN985
22 100381018 - WASHER , Flat washer 01"
23 101090199 - BUSHING
24 101110137 - ARM
25 101110415 - ARM
26 100423060 - AXLE
27 100423036 - SEAL cover Z007
28 100401030 - BALL BEARING # 6206
29 FE100423063 - RIM 4.00x 15 /2.5 mm
30 300421002 - LUBE NIPPLE DIN71412 M6x1 H1
31 100401028 - BALL BEARING # 6305
32 100423064 - PLATE , Washer 040/17 x 3 mm
33 300316023 - LOCK NUT M16 CL 8 FZB DIN985
34 100423065 - HUB CAP M62 x 1 mm
35 100423067 - HOSE 165x 15
36 100423066 - TYRE/TIRE 165 x 15/4 PLY
37 100423062 - SPACER 35x 31 x 64.6 mm




p2

39.100.050

FRAME SUPER Q 18-24-30-34




39.100.050 p2

FRAME SUPER Q 18-24-30-34

REF PN QTY DESCRIPTION USAGE

38 200215436 - KEY 08 x 50 mm , Split pin

39 101110410 - BOLT

40 101000786 - BOLT

43 100333008 - PIN , Split pin 08 x 40 mm
44 100306066 - BOLT M20 x 60 mm

45 300315009 - NUT DIN934 M20
REF FIGURE NUMBER FIGURE NAME
39.100.010 39.100.010 FRAME SGC 29-25-33




p1

39.100.060

FRAME SUPER Q 12




39.100.060

p1

FRAME SUPER Q 12

REF PN QTY DESCRIPTION USAGE
1 101000669 - SHARE , S-tine
1 101000740 - TINE , SQ-Tine
2 101000734 - CLAMP , For S-tine
2 101000752 - CLAMP , For SQ-Tine
3 300315003 - NUT M12 CL 8 FZB DIN934
4 101000507 - CLAMP , Fig. 2 + 3, cpl. S-tine
4 101000742 - CLAMP , Fig. 2 + 3, cpl. SQ-Tine
7 101000640 - POINTER
38 200215436 - KEY 08 x 50 mm , Split pin
39 101110410 - BOLT
40 101000786 - BOLT
43 100333008 - PIN , Split pin 08 x 40 mm
REF FIGURE NUMBER FIGURE NAME
39.100.010 39.100.010 FRAME SGC 29-25-33




39.100.070 p1

FRAME SGC/SUPER Q 25-29-33




39.100.070 p1

FRAME SGC/SUPER Q 25-29-33

REF PN QTY DESCRIPTION USAGE
1 300304057 - BOLT M12x35 CL 8.8 FZB DIN933
2 300332008 - WASHER M12 FZB DIN126
3 105000410 - BUSHING
4 105000390 - PAWL
5 101000624 - SPRING
6 105000396 - SUPPORT
7 FB101110064 - PLATE
8 NSS - NOT SOLD SEPARAT Incl. in 12
9 100333012 - PIN , Hair pin clip 09 mm
10 101050588 - DRAWBAR
11 FB101110046 - MOUNT For SBLV25, 29, 37, 41, 43, 47, 49,
53, 59; (Tech Type) SBLV250R
12 101050296 - SHAFT Fig. 8- 10
44 FB101110037 - WASHER
45 101000415 - RUBBER BUSHING
46 FB101110035 - WASHER
47 100306069 - BOLT M20x80 8,8
48 FB101110031 - ROD
49 FB101110028 - FRAME
50 300316023 - LOCK NUT M16 CL 8 FZB DIN985
51 FB101058101 - WASHER
52 300316040 - RING M24 CL 8 FZB DIN985
53 300316016 - LOCK NUT M20 CL 8 FZB DIN985
54 100333014 - LINCH PIN 9,5 mm
55 105000388 - PIN Cat. 2; (Tech Type) SBLV250R
56 300304106 - BOLT M20 x 50 mm
57 FB101110274 - BAR For SBLV 25 SBLV33 SBLV37
SBLV43 SBLV49 SBLV63 SBLV67;
(Tech Type) SBLV250R
58 300304093 - BOLT DIN933 M16x45
59 300316016 - LOCK NUT M20 CL 8 FZB DIN985
60 FB101110067 - BRACKET
61 300304097 - BOLT M16x90 CL 8.8 FZB DIN931
62 300316023 - LOCK NUT M16 CL 8 FZB DIN985

63 100331009 -

WASHER M20




39.100.070 p1

FRAME SGC/SUPER Q 25-29-33




39.100.070

p1

FRAME SGC/SUPER Q 25-29-33

REF FIGURE NUMBER FIGURE NAME

39.100.010 39.100.010

FRAME SGC 29-25-33




39.100.100 p1

FRAME CDGC 25-29-33-41-43-47-49-53-59-63-67

13121110 9

° ‘/,‘ -:’
< X &
17 16 15 —~ SNAY ]
S < I
/SS I N
6 % Vs
< 3L S
@\/ ~

A
L

4 45




39.100.100 pt

FRAME CDGC 25-29-33-41-43-47-49-53-59-63-67

REF PN DESCRIPTION USAGE
3 103018006 ROLLER "1200"; (Tech Type) SBLV250R
103018006 ROLLER "1200"; (Tech Type) SBLV250R
15 FB103071024 FRAME Roller frame 1200 central frame;
(Tech Type) SBLV250R
19 300316020 LOCK NUT M10 CL 8 FZB DIN985
20 300304034 BOLT M10x30 CL 8.8 FZB DIN933
21 103000454 SPH ROLLER BEARING Fig. 22 - 32, Repair kit
22 NSS NOT SOLD SEPARAT Incl. in 21
23 NSS NOT SOLD SEPARAT Incl. in 21
24 NSS NOT SOLD SEPARAT Incl. in 21
25 NSS NOT SOLD SEPARAT Incl. in 21
26 NSS NOT SOLD SEPARAT Incl. in 21
27 NSS NOT SOLD SEPARAT Incl. in 21
28 NSS NOT SOLD SEPARAT Incl. in 21
29 NSS NOT SOLD SEPARAT Incl. in 21
30 300421002 LUBE NIPPLE DIN71412 M6x1 H1 Incl. in 21
31 NSS NOT SOLD SEPARAT Incl. in 21
32 NSS NOT SOLD SEPARAT Incl. in 21
33 FB103000268 ARM X
36 FB103040102 ARM X
37 100333011 PIN 4 mm , Hair pin clip
38 104000013 PIN X
39 100316005 LOCK NUT M12
40 103000427 BUSHING
41 FB103040104 ARM X
42 100304036 BOLT M12 x 50 mm
43 FB103040109 CAP
44 104051013 SPRING X
45 300316021 LOCK NUT M12 CL 8 FZB DIN985
46 300304056 BOLT M12x30 CL 8.8 FZB DIN933
47 FB103040107 ARM X
53 103018006 ROLLER "1200"; (Tech Type) SBLV250R




p1

39.100.110

FRAME RLGC 12-18-24-25-29-30-33-34-320

35

910 11 12 13

36

10 11 12 13 15

56 55 54 53 52




39.100.110 p1

FRAME RLGC 12-18-24-25-29-30-33-34-320

REF PN DESCRIPTION USAGE
3 103000440 ROLLER "1200"; (Tech Type) SBLV250R
8 103000440 ROLLER "1200"; (Tech Type) SBLV250R

19 FB103046054 FRAME RLGC roller frame 1200 central

frame; (Tech Type) SBLV250R

20 300304034 BOLT M10x30 CL 8.8 FZB DIN933

21 300316020 LOCK NUT M10 CL 8 FZB DIN985

22 103000454 SPH ROLLER BEARING Fig. 23 - 33. Repair kit

23 NSS NOT SOLD SEPARAT Incl. in 22

24 NSS NOT SOLD SEPARAT Incl. in 22

25 NSS NOT SOLD SEPARAT Incl. in 22

26 NSS NOT SOLD SEPARAT Incl. in 22

27 NSS NOT SOLD SEPARAT Incl. in 22

28 NSS NOT SOLD SEPARAT Incl. in 22

29 NSS NOT SOLD SEPARAT Incl. in 22

30 NSS NOT SOLD SEPARAT Incl. in 22

31 300421002 LUBE NIPPLE DIN71412 M6x1 H1 Incl. in 22

32 NSS NOT SOLD SEPARAT Incl. in 22

33 NSS NOT SOLD SEPARAT Incl. in 22

34 FB103000268 ARM X

35 103000486 TINE "R"

36 103000487 TINE "L

37 FB103040102 ARM X

38 100333011 PIN 4 mm , Hair pin clip

39 104000013 PIN X

40 300316021 LOCK NUT M12 CL 8 FZB DIN985

41 103000427 BUSHING X

42 FB103040109 CAP

43 104051013 SPRING X

44 300315003 NUT M12 CL 8 FZB DIN934

45 300304056 BOLT M12x30 CL 8.8 FZB DIN933

46 FB103040107 ARM X

47 FB103046006 ARM X

48 100304036 BOLT M12 x 50 mm

49 300304058 BOLT DIN931 M12x40

50 300332008 WASHER M12 FZB DIN126

51 FB103046002 BRACKET X




p2

39.100.110

FRAME RLGC 12-18-24-25-29-30-33-34-320

35

910 11 12 13

36

10 11 12 13 15

56 55 54 53 52




39.100.110 P2

FRAME RLGC 12-18-24-25-29-30-33-34-320

REF PN QTY DESCRIPTION USAGE

54 FB102200024 - FRAME L=1260mm; (Tech Type) SBLV250R
58 300304056 - BOLT M12x30 CL 8.8 FZB DIN933

59 FB103046000 - BRACKET X

60 102200004 - TINE

61 300315003 - NUT M12 CL 8 FZB DIN934




39.100.120

p1

FRAME RDGC 25-29-33-37-41-43-47-49-53-59-63-67

131211109




39.100.120

p1

FRAME RDGC 25-29-33-37-41-43-47-49-53-59-63-67

REF PN QTY DESCRIPTION USAGE
3 103000440 - ROLLER "1200"; (Tech Type) SBLV250R
103000440 - ROLLER "1200"; (Tech Type) SBLV250R
15 FB103071024 - FRAME RDGC roller frame 1200 central
frame; (Tech Type) SBLV250R
19 300316020 LOCK NUT M10 CL 8 FZB DIN985
20 300304034 BOLT M10x30 CL 8.8 FZB DIN933
21 103000454 SPH ROLLER BEARING Fig. 22 - 32, Repair kit
22 NSS NOT SOLD SEPARAT Incl. in 21
23 NSS NOT SOLD SEPARAT Incl. in 21
24 NSS NOT SOLD SEPARAT Incl. in 21
25 NSS NOT SOLD SEPARAT Incl. in 21
26 NSS NOT SOLD SEPARAT Incl. in 21
27 NSS NOT SOLD SEPARAT Incl. in 21
28 NSS NOT SOLD SEPARAT Incl. in 21
29 NSS NOT SOLD SEPARAT Incl. in 21
30 300421002 LUBE NIPPLE DIN71412 M6x1 H1 Incl. in 21
31 NSS NOT SOLD SEPARAT Incl. in 21
32 NSS NOT SOLD SEPARAT Incl. in 21
33 FB103000268 ARM X
34 103000486 TINE "Right"
35 103000487 TINE "Left"
36 FB103040102 ARM X
37 100333011 PIN 4 mm , Hair pin clip
38 104000013 PIN X
39 300316021 LOCK NUT M12 CL 8 FZB DIN985
40 103000427 BUSHING X
41 FB103040104 ARM
42 100304036 BOLT M12 x 50 mm
43 FB103040109 CAP X
44 103040111 SPRING
45 300316021 LOCK NUT M12 CL 8 FZB DIN985
46 300304056 BOLT M12x30 CL 8.8 FZB DIN933
47 FB103040107 ARM X




39.100.130

p1

FRAME REGC 25-29-37-41-43-47-49-53-59

25242322




39.100.130 pt

FRAME REGC 25-29-37-41-43-47-49-53-59

REF PN QTY DESCRIPTION USAGE
3 103000441 - ROLLER "1400"; (Tech Type) SBLV250R
5 103000441 - ROLLER "1400"; (Tech Type) SBLV250R
7 103000486 - TINE "R"
8 103000487 - TINE "L
9 FB103000268 - ARM
10 300316020 - LOCK NUT M10 CL 8 FZB DIN985
11 NSS - NOT SOLD SEPARAT Incl. in 46
12 NSS - NOT SOLD SEPARAT Incl. in 46
13 NSS - NOT SOLD SEPARAT Incl. in 46
14 NSS - NOT SOLD SEPARAT Incl. in 46
15 NSS - NOT SOLD SEPARAT Incl. in 46
16 NSS - NOT SOLD SEPARAT Incl. in 46
17 NSS - NOT SOLD SEPARAT Incl. in 46
18 NSS - NOT SOLD SEPARAT Incl. in 46
19 300421002 - LUBE NIPPLE DIN71412 M6x1 H1 Incl. in 46
20 NSS - NOT SOLD SEPARAT Incl. in 46
21 NSS - NOT SOLD SEPARAT Incl. in 46
26 FB103124011 - FRAME REGC roller frame 1400 central
frame right; (Tech Type) SBLV250R
29 FB103124012 - FRAME REGC roller frame 1400 central
frame left; (Tech Type) SBLV250R
34 300304034 - BOLT M10x30 CL 8.8 FZB DIN933
35 300304048 - SET SCREW M12x45 CL 8.8 FZB
DIN933
36 100333011 - PIN4 mm , Hair pin clip
37 104000013 - PIN
38 300316021 - LOCK NUT M12 CL 8 FZB DIN985
39 FB103120002 - ARM
40 FB103120010 - ARM
41 FB103120009 - BAR
42 FB103120009 - BAR
43 FB103120015 - ADJUSTER
44 103120018 - SPRING o7 mm
45 103120019 - SPRING 05,5 mm
46 103000454 - SPH ROLLER BEARING Fig. 11 - 21. Repair kit




p1

39.100.140

FRAME SPAGC 25-29-33-37-41-43-47-49-53-59-53-63-67

333231302928252423222120




39.100.140 p1

FRAME SPAGC 25-29-33-37-41-43-47-49-53-59-53-63-67

REF PN QTY DESCRIPTION USAGE
1 104050005 - HANDLE X
2 103040109 - CAP X
3 104051013 - SPRING X
4 100306042 - SET SCREW M12 x 25 mm
5 104050009 - ARM X
6 300304048 - SET SCREW M12x45 CL 8.8 FZB
DIN933

300316021 - LOCK NUT M12 CL 8 FZB DIN985
8 104000013 - PIN X

100333011 - PIN4 mm , Hair pin clip

10 100333040 - BUSHING 012/16 x 10 mm

20 104050074 - BAR L = 1260 mm; (Tech Type) SBLV250R




p1

39.100.150

FRAME FLGC 25-29-33-37-41-43-47-49-53-59-63-67




39.100.150 pt

FRAME FLGC 25-29-33-37-41-43-47-49-53-59-63-67

REF PN QTY DESCRIPTION USAGE
3 FB102200024 - FRAME L=1260 mm for SBLV25, 37, 43, 49,
53; (Tech Type) SBLV250R
7 FB102200024 - FRAME L=1260 mm for SBLV25, 37, 43, 49,
53; (Tech Type) SBLV250R
9 300304058 - BOLT DIN931 M12x40
10 300332008 - WASHER M12 FZB DIN126
11 FB102247033 - BRACKET
12 FB102247032 - BRACKET
13 300304056 - BOLT M12x30 CL 8.8 FZB DIN933 ; (Tech Type) SBLV250R
14 300304048 - SET SCREW M12x45 CL 8.8 FZB
DIN933
15 300304058 - BOLT DIN931 M12x40
16 102200065 - TINE
17 300315003 - NUT M12 CL 8 FZB DIN934
18 100333011 - PIN4 mm , Hair pin clip
19 104000013 - PIN
20 FB103120009 - BAR
21 FB103120002 - ARM
22 FB102247039 - ARM
23 FB103120015 - ADJUSTER
24 FB103120009 - BAR
25 103120019 - SPRING
26 300316021 - LOCKNUT M12 CL 8 FZB DIN985
27 103000427 - BUSHING
28 FB103120006 - ARM
29 FB102247038 - ARM
30 102200064 - BOLT KIT, Fig: 10+13+16+17




39.100.160

p1

FRAME CRGC 25-29-33-41-43-47-49-53-59-63-67

131211109

1A 2A 3A 4A 5A
1B 2B 3B 4B 5B

1A 2A 3A 4A 5A

1B 2B 3B 4B 5B




39.100.160 pt

FRAME CRGC 25-29-33-41-43-47-49-53-59-63-67

REF PN QTY DESCRIPTION USAGE

3A 103018006 ROLLER 1200" C-ROLLER; (Tech Type)
SBLV250R

3B 103000440 ROLLER 1200" R-ROLLER; (Tech Type)
SBLV250R

8A 103018006 ROLLER 1200" C -ROLLER; (Tech Type)
SBLV250R

8B 103000440 ROLLER 1200" R -ROLLER; (Tech Type)
SBLV250R

15 FB103071024 FRAME Roller frame 1200 central frame;
(Tech Type) SBLV250R

19 300316020 LOCK NUT M10 CL 8 FZB DIN985

20 300304034 BOLT M10x30 CL 8.8 FZB DIN933

21 103000454 SPH ROLLER BEARING Fig. 22 - 32, Repair kit

22 NSS NOT SOLD SEPARAT Incl. in 21

23 NSS NOT SOLD SEPARAT Incl. in 21

24 NSS NOT SOLD SEPARAT Incl. in 21

25 NSS NOT SOLD SEPARAT Incl. in 21

26 NSS NOT SOLD SEPARAT Incl. in 21

27 NSS NOT SOLD SEPARAT Incl. in 21

28 NSS NOT SOLD SEPARAT Incl. in 21

29 NSS NOT SOLD SEPARAT Incl. in 21

30 300421002 LUBE NIPPLE DIN71412 M6x1 H1 Incl. in 21

31 NSS NOT SOLD SEPARAT Incl. in 21

32 NSS NOT SOLD SEPARAT Incl. in 21

33 FB103000268 ARM Incl. in 21

34 103000486 TINE RIGHT

35 103000487 TINE LEFT

36 FB103040102 ARM

37 100333011 PIN 4 mm , Hair pin clip

38 104000013 PIN

39 100316005 LOCK NUT M12

40 103000427 BUSHING

41 FB103040104 ARM

42 100304036 BOLT M12 x 50 mm

43 FB103040109 CAP

44 104051013 SPRING

45 300316021 LOCK NUT M12 CL 8 FZB DIN985




39.100.160

p2

FRAME CRGC 25-29-33-41-43-47-49-53-59-63-67

131211109

1A 2A 3A 4A 5A
1B 2B 3B 4B 5B

1A 2A 3A 4A 5A

1B 2B 3B 4B 5B




39.100.160 p2

FRAME CRGC 25-29-33-41-43-47-49-53-59-63-67

REF PN QTY DESCRIPTION USAGE

46 300304056 - BOLT M12x30 CL 8.8 FZB DIN933
47 FB103040107 - ARM




39.100.170 p1

FRAME CEGC 25-29-33-41-43-47-49-53-59

25242322




39.100.170 p1

FRAME CEGC 25-29-33-41-43-47-49-53-59

REF PN QTY DESCRIPTION USAGE
3 103018006 - ROLLER "1400"; (Tech Type) SBLV250R
5 103018007 - ROLLER "1400"; (Tech Type) SBLV250R
9 FB103000268 - ARM
10 300316020 - LOCK NUT M10 CL 8 FZB DIN985
11 NSS - NOT SOLD SEPARAT Incl. in 46
12 NSS - NOT SOLD SEPARAT Incl. in 46
13 NSS - NOT SOLD SEPARAT Incl. in 46
14 NSS - NOT SOLD SEPARAT Incl. in 46
15 NSS - NOT SOLD SEPARAT Incl. in 46
16 NSS - NOT SOLD SEPARAT Incl. in 46
17 NSS - NOT SOLD SEPARAT Incl. in 46
18 NSS - NOT SOLD SEPARAT Incl. in 46
19 300421002 - LUBE NIPPLE DIN71412 M6x1 H1 Incl. in 46
20 NSS - NOT SOLD SEPARAT Incl. in 46
21 NSS - NOT SOLD SEPARAT Incl. in 46
26 FB103124011 - FRAME CEGC roller frame 1400 central
frame right; (Tech Type) SBLV250R
29 FB103124012 - FRAME CEGC roller frame 1400 central
frame left; (Tech Type) SBLV250R
34 300304034 - BOLT M10x30 CL 8.8 FZB DIN933
35 300304048 - SET SCREW M12x45 CL 8.8 FZB
DIN933
36 100333011 - PIN4 mm , Hair pin clip
37 104000013 - PIN
38 300316021 - LOCK NUT M12 CL 8 FZB DIN985
39 FB103120002 - ARM
40 FB103120010 - ARM
41 FB103120009 - BAR
42 FB103120009 - BAR
43 FB103120015 - ADJUSTER
44 103120018 - SPRING o7 mm
45 103120019 - SPRING 05,5 mm
46 103000454 - SPH ROLLER BEARING Fig. 11 - 21. Repair kit




p1

39.100.180

FRAME CLGC 12-18-24-25-29-30-33-34-320

910111213

1011121315

171819

56 55 54 53 52




39.100.180 pt

FRAME CLGC 12-18-24-25-29-30-33-34-320

REF PN DESCRIPTION USAGE
3 103018006 ROLLER "1200"; (Tech Type) SBLV250R
8 103018006 ROLLER "1200"; (Tech Type) SBLV250R

19 FB103046054 FRAME CLGC roller frame 1200 central

frame; (Tech Type) SBLV250R

20 300304034 BOLT M10x30 CL 8.8 FZB DIN933

21 300316020 LOCK NUT M10 CL 8 FZB DIN985

22 103000454 SPH ROLLER BEARING Fig. 23 - 33. Repair kit

23 NSS NOT SOLD SEPARAT Inc. In 22

24 NSS NOT SOLD SEPARAT Inc. In 22

25 NSS NOT SOLD SEPARAT Inc. In 22

26 NSS NOT SOLD SEPARAT Inc. In 22

27 NSS NOT SOLD SEPARAT Inc. In 22

28 NSS NOT SOLD SEPARAT Inc. In 22

29 NSS NOT SOLD SEPARAT Inc. In 22

30 NSS NOT SOLD SEPARAT Inc. In 22

31 300421002 LUBE NIPPLE DIN71412 M6x1 H1 Inc. In 22

32 NSS NOT SOLD SEPARAT Inc. In 22

33 NSS NOT SOLD SEPARAT Inc. In 22

34 FB103000268 ARM X

37 FB103040102 ARM X

38 100333011 PIN 4 mm , Hair pin clip

39 104000013 PIN X

40 300316021 LOCK NUT M12 CL 8 FZB DIN985

41 103000427 BUSHING

42 FB103040109 CAP X

43 104051013 SPRING X

44 300315003 NUT M12 CL 8 FZB DIN934

45 300304056 BOLT M12x30 CL 8.8 FZB DIN933

46 FB103040107 ARM X

47 FB103046006 ARM

48 100304036 BOLT M12 x 50 mm

49 300304058 BOLT DIN931 M12x40

50 300332008 WASHER M12 FZB DIN126

51 FB103046002 BRACKET X

54 FB102200024 FRAME L=1260mm; (Tech Type) SBLV250R

58 300304056 BOLT M12x30 CL 8.8 FZB DIN933




p2

39.100.180

FRAME CLGC 12-18-24-25-29-30-33-34-320

910111213

1011121315

171819

56 55 54 53 52




39.100.180 p2

FRAME CLGC 12-18-24-25-29-30-33-34-320

REF PN QTY DESCRIPTION USAGE
59 FB103046000 - BRACKET

60 102200004 - TINE X

61 300315003 - NUT M12 CL 8 FZB DIN934




p1

88.100.059

LONG-FINGER HARROW




88.100.059 pt

LONG-FINGER HARROW

REF PN QTY DESCRIPTION USAGE
8290335809 1 DIAKIT, HARVESTER FLGC-29, Incl. 2-3
FB102200080 2 Harrow FL 1260

3 FB102247089

N

FLGC SUSPENSION 1 SET,
SHORT, Incl. 4-5

4 NSS 1 NOT SOLD SEPARAT Suspension arm cpl. RH
5 NSS 1 NOT SOLD SEPARAT Suspension arm cpl. LH




p1

88.100.069

DOUBLE R-ROLLER 2,65 M

2

s

\

\ 2

=

F—

o




88.100.069 pt

DOUBLE R-ROLLER 2,65 M

REF PN QTY DESCRIPTION USAGE

1 8290335844 1 DIAKIT, HARVESTER DOUBLE ROTACRAT RD - SBLV25,
Incl. 2-8

2 FB103000434 4 R roller 1200 cpl.

3 FB103040101 4 MOUNT. BRACKET CPL. RDGB-
CDGB

4 300304034 16 BOLT M10x30 CL 8.8 FZB DIN933

5 300316020 16 LOCK NUT M10 CL 8 FZB DIN985

6 100333011 4 PIN 4 mm

7 104000013 4 PIN

8 FB103071024 2 FRAME ROLLER 1200




88.100.075

p1

DOUBLE C-ROLLER




88.100.075 p1

DOUBLE C-ROLLER

REF PN QTY DESCRIPTION USAGE

1 8290335869 1 DIAKIT, HARVESTER DOUBLE ROTACRAT CD - SBLV25,
Incl. 2-8

2 FB103018012 4 "C" roller with flatbar 1200 mm

3 FB103040101 4 MOUNT. BRACKET CPL. RDGB-
CDGB

4 300304034 16 BOLT M10x30 CL 8.8 FZB DIN933

5 300316020 16 LOCK NUT M10 CL 8 FZB DIN985

6 300333067 4 CLIP DIN 11024 Cotter R 4,0 mm

7 104000013 4 PIN

8 FB103071024 2 FRAME WELDED




p1

88.100.085

LEVELLING BAR 2,6 M




88.100.085 pt

LEVELLING BAR 2,6 M

REF PN QTY

DESCRIPTION

USAGE

8290335937 1
104050051 1
104050074 2
104050000 4
NSS 4
NSS 4
NSS 8
NSS 8

0 N o Ok WODN -

DIA KIT, HARVESTER

BAR
BAR
NOT SOLD SEPARAT
NOT SOLD SEPARAT
NOT SOLD SEPARAT
NOT SOLD SEPARAT

LEVELLING BAR - SBLV25, Incl. 2-4
Set of bolts, Incl. 5-8

, WELD. SPAGC 25/33 - DK GREY
SUSPENSION F. LEVELLING

Pin, Incl. in 2

Cotter pin, Incl. in 2

Lock nut, Incl. in 2

Bolt, Incl. in 2




90.108.010 p1

DECALS

S8 VvV

NEWIHOIAND) @
AN /L

\@/ HEW HOLL/AND

S5 V

1

]

NEW ROLLAND




90.108.010 p1

DECALS
REF PN QTY DESCRIPTION USAGE
1 330600096 2 DECAL SGC SUPER-Q SBL-V Central-
Frame RH-LH
2 330600097 1 DECAL SGC SUPER-Q SBL-V WING-
FRAME LH
3 330600098 1 DECAL SGC SUPER-Q SBL-V WING-

FRAME RH




